

Have you been properly vaccinated? Get vaccinated; protect yourself, your friends and family members from deadly diseases

GENERIC NAME	BRAND NAME	DOSE SCHEDULE
BCG VACCINE	BCG VACCINE	Age for vaccine : After Birth.
DTP - Hep B - Hib	QUINVAXEM	For infant : 3 doses of 0.5 ml each, at least 1 month apart, starting as early as 6 weeks of age. For children 13 to 24 months : 1 booster dose of 0.5 ml.
HEPATITIS A VACCINE (CHILD)	AVAXIM 80 HAVRIX 720	From 1 to 15 years : One single dose. For long term protection a booster dose is recommended after 6 months.
HEPATITIS A VACCINE (ADULT)	AVAXIM 160 HAVRIX 1440	From 15 years and above : One single dose and a booster dose after 6 to 12 months.
HEPATITIS B VACCINE (CHILD)	ENGRIX B (CHILD)	1 st dose : Any day (1 st dose can not be administered before the age of 6 weeks). 2 nd dose : 1 month from 1 st dose. 3 rd dose : 6 months from 1 st dose.
HEPATITIS B VACCINE (ADULT)	ENGRIX B (ADULT)	1 st dose : Any day. 2 nd dose : 1 month from 1 st dose. 3 rd dose : 2 months from 1 st dose. 4 th dose : 12 months from 1 st dose.
HAEMOPHILUS INFLUENZA TYPE B POLYSACCHARIDE, CONJUGATE TO TETANUS PROTEIN	ACT HIB HIBERIX	6 weeks to 6 months : 3 injections, 1 to 2 months apart and a booster 12 months after last injection. 6 to 12 months : 2 injections, 1 to 2 months apart and a booster 12 months after last injection. 1 to 5 years : 1 dose from 1 year old.
MENINGOCOCCAL A + C	MENINGOCOCCAL A+C	One single dose of 0.5 ml every 5 years from 18 months onward.
MENINGOCOCCAL ACWY	MENCEVAX ACWY	1 st dose : Any day (1 st dose can not be administered before the age of 6 weeks). 2 nd dose : Revaccination after every 3 years.
MMR VACCINE / RUBELLA VACCINE	TRIMOVAX PRIORIX	Early two-dose measles immunization schedule : 9 months measles vaccine, 15 months 1 st dose, school age possible catch-up 2 nd dose. Late two-dose measles immunization schedule : 12-15 months 1 st dose, from 3 years 2 nd dose.
DPT + HEPATITIS B	TRITANRIX	Primary vaccination schedule consist of 3 dose within the 1 st 6 months of life. While Hepatitis Vaccine is not given at birth, the combined vaccine can be administered beginning as early as 8 weeks of age. 3 vaccine doses must be administered at interval of at least 4 weeks.
DPT + HIB	TETRAXT-HIB	6 weeks to 6 months : 3 injections, 1 to 2 months apart and a booster 12 months after last injection. 6 to 12 months : 2 injections, 1 to 2 months apart and a booster 12 months after last injection. 1 to 5 years : 1 dose from 1 year old.
TYPHOID VACCINE	TYPHERIX TYPHIM VI	One single dose of 0.5 ml from 2 years onward. Revaccination after every 3 years.
CHICKEN POX VACCINE	VARILRIX	Children 9 months to 12 years : Required single dose. 13 years Adults and Adolescents : Required two doses with an interval between doses of at least 6 to 10 weeks but in no circumstances less than 4 weeks.
TETANUS TOXOID	TETAVAX	2 injections 1 to 2 months apart followed by a booster dose 6 to 12 months after 2 nd injection. Subsequent booster dose : one injection every 10 years.
YELLOW FEVER VACCINE	STAMARIL	Adults and children aged 9 months and over : A single dose of 0.5 ml of reconstituted vaccine. The vaccine should be given at least 10 days before entering an endemic area. Re-vaccination with one dose of 0.5 ml is recommended every 10 years in persons considered to be at risk of exposure.
PNEUMONIA VACCINE 23 VALENT (ABOVE 2 YEARS)	PNEUMO 23	From 2 to 65 years old : Single dose. From 65 years and above : Booster dose after 5 years.

GENERIC NAME	BRAND NAME	DOSE SCHEDULE
PNEUMONIA VACCINE 13 VALENT (BELOW 2 YEARS)	PREVENAR 13	For 2 to 6 months of age : 3 doses at 2 months interval from each dose and 4 th dose at the age of 12 to 15 months. For 7 to 11 months of age : Total 3 doses; 1 st 2 doses at least 1 month apart and 3 rd dose after the one year birthday separated from the 2 nd dose by at least 2 months. For 12 to 23 months of age : Total 2 doses; at least 2 months apart. For ≥ 24 months through 5 years of age : 1 dose.
RABIES VACCINE	VERORAB	Age of Vaccination: Any day for Adults, Elderly and Children Pre-Exposure Vaccination : 3 doses of rabies vaccine injections should be administered. 1 st dose : Any day. 2 nd dose : 7 th day from 1 st dose. 3 rd dose : 21 st or 28 th day from 1 st dose. Booster Injection after Pre-Exposure Vaccination : A booster injection of rabies vaccine will be administered one year after primary vaccination, followed by a booster injection every five years. Post-Exposure Vaccination : In persons known to have adequate prophylaxis: In the event of contact with a suspected rabid animal, two further booster doses should be administered. 1 st dose : On the event day of contact with a suspected rabid animal. 2 nd dose : 3 rd day from 1 st dose. A booster injection of rabies vaccine will be administered five years after last vaccination. In persons with no, or possibly inadequate, prophylaxis : Total five doses of rabies vaccine injections should be administered. The first injection of rabies vaccine should be administered as soon as possible after the suspected contact (day 0) 1 st dose : Any day (Suspected contact day). 2 nd dose : 3 rd day from 1 st dose. 3 rd dose : 7 th day from 1 st dose. 4 th dose : 14 th day from 1 st dose. 5 th dose : 28 th day from 1 st dose. A booster injection of rabies vaccine will be administered five years after last vaccination.
DTaP + IPV + Hib	PENTAXIM	6 weeks to 6 months : 3 injections, 1 to 2 months apart and a booster 12 months after last injection. 6 to 12 months : 2 injections, 1 to 2 months apart and a booster 12 months after last injection. 1 to 5 years : 1 dose from 1 year old.
DTaP + IPV + Hib + Hepatitis B	INFANRIX	Age of vaccination : infants and children 6 weeks to 7 years of age. 1 st dose : At the age of 2 months. 2 nd dose : At the age of 4 months. 3 rd dose : At the age of 6 months. 1 st booster dose : At the age of 15 to 20 months. 2 nd booster dose : At the age of 4 to 6 years.
ROTAVIRUS VACCINE	ROTARIX	1 st dose : Any day (1 st dose can not be administered before the age of 6 weeks). 2 nd dose : 4 weeks from 1 st dose and must be completed by the age of 24 weeks.
VACCINE AGAINST CHOLERA AND ETEC-DIARRHOEA	DUKORAL	For children 2 to 6 years : 3 doses orally at least 1 week apart and 1 booster dose between 6 months to 5 years of last dose. For children 6 years and older : 2 doses orally at least 1 week apart and 1 booster dose between 3 months to 5 years of last dose. "If more than 6 weeks have elapsed between 1 st and 2 nd dose/more than 5 years have passed without receiving booster dose, then the primary immunization course should be restarted".
HUMAN PAPILLOMA VIRUS VACCINE	CERVARIX	Age for Vaccination : 10 years to 50 years and only for woman. 1 st dose : Any day after 10 years of age. 2 nd dose : 1 month from 1 st dose. 3 rd dose : 6 months from 1 st dose.
INFLUENZA VACCINE	AGRIPPAL S1	Children from 6 months to 35 months : 1 dose of 0.25 ml. For children who have not been previously vaccinated, a second dose should be given after an interval of at least 4 weeks. Adults and children over 36 months : 1 dose of 0.5 ml.

Apollo Vaccination Centre

Room no. 1203 at level-1 of the hospital. Phone: 8401661 Ext - 1106

• Open from 9:00 am to 5:00 pm every day (except Friday)